DEALERS PARTS CATALOG
DANUSER COMPACT DIGGER

for

John Deere 140 Hydrostatic Tractor

DANUSER MACHINE COMPANY
500 E. THIRD STREET  FULTON, MISSOURI 65251

LITHO. IN US.A




DANUSER COMPACT DIGGER

MODEL CD-1

GENERAL ARRANGEMENT

FIiG. PART KOC.
NO, ¥O. DESCRIPTION REQ.
1 280 Pitting 4
2 1047 Lockwasher (1/4) 16
3 1056 Net (1/2 - 13) 2
[ 1180 Bolt (3/8 - 16 x 2) 1
5 2063 Bolt (3/8 - 16 x 1) A
6 2168 Nut (3/8 - 16) 12
7 2226 Key (Woodruff 3/16 x 7/8) 1
8 2339 Bolt (3/8 - 16 x 7/8) 2
9 2550 Bolt (1/4 - 20 x 5/8) 16
10 7086 Bolt {3/8 - 16 x 3 1/4)
i1 7735 Nut (1/2 - 13 Jam)
12 7821 Set Screw (Spesial}
13 7873 Union 1
14 7874 "o" Ring (11/32 x 1/2) 1
15 7918 Snap Ring x
16 7920 Auger Cear Drive - Sez Auger Gear Drive Poge 1
17 7923 Fin 1
18 7924 Clevis 1
19 7925 Sheave 1
20 7928 Sheave 1
21 7927 Sheave 2
22 7928 Sheave 1
23 8043 Channel Assembly 1
24 8045 Guard Assembly 1
25 3046 Guard R.H. 5 §
26 8047 Clamp 2
27 8050 Trunnion Assembly i
28 8052 Guard L.H. 1
| 29 8056 Mount Assembly 1
30 8057 Cylinder Assembly i
Consists of the foilowing:
31 2452 Plug 1
32 8544 Seal Kit 1
33 8600 Tube 1
34 8602 Rod 1
35 8058 Roller 4
36 8059 Bushing 4
37 060 Bolt (Special) 4
38 061 Washer (Special) 4
39 062 Stud 1
40 8087 Arm Agsembly 1
41 8068 Hut (Special) 1
42 8065 Jackshafc 1
43 8070 Snap Ring 2
44 8071 Bearing 3
45 8077 Cable b
46 8078 Stud Assembly 1
47 8085 Sheave (Includes 1 No. 8597 Bushing) 1
48 8086 Sheave ( Includes 1 No. 8596 Bushing) 1
49 8094 Bolt (1/2 - 13 x 8 1/2) 1
50 8085 Kut (Special) 1
51 8096 Belt Set 1
52 8097 Snap Ring 2
53 8098 Spacer p
54 3099 Bolt (3/8 - 16 = 1 1/2) 2
55 8101 Elbow 1
56 8102 Spacer 3
57 8103 Key (Woodruff 3/16 = 3/4) 1
58 8104 Elbow 1
59 8105 Pipe 1
60 8596 Bushing 1
61 8597 Bushing 1

IMPORTANT: When ordering ports please furnish DIGGER MODEL NUMBER,

SERIAL NUMSBER, FIGURE NUMBER, PART NUMBER and DESCRIPTION.

DANUSER MACHINE COMPANY, Fulton, Missouri




DANUSER COMPACT DIGGER
MODEL CD-1
GENERAL ARRANGEMENT

J

£

g

2

@—§ i
: 3
@/‘9 =
o

=}

b

o

%

%O/

DANUSER MACHINE COMPANY, Fuiton, Missouri Form No. 1909  Litho in U.S.A.



DANUSER COMPACLT DIGGER
MODEL CD-1
AUGER GEAR DRIVE

FIG. PART NO.
NO. NO. DESCRTPTION REQ.
7920 AUGER GEAR DRIVE (Complete) 1
Consists of the following:
1 750 Casket 1
2 1113 Plug 1
3 1180 Bolt (3/8 - 16 x 2) 8
4 2739 Snap Ring I
5 5793 Bearing Cup, Upper 1
6 7902 Gasket (.007 thick) (Use as required) 3
7 7903 Gasket (.005 thick) (Use a2s required) 1
8 7904 Gasket (.007 thick) (Use as required) 2
9 7905 Gasket (.005 thick) (Use as required) 1
10 7907 Spacer 1
il 7908 Spacer 1
12 7909 Bearing Cup, Pinion Outer 1
13 7910 Bearing Cone, Pinion Quter 1
14 7911 Bearing Cup, Pinion Inner 1
15 7912 Bearing Cone, Pinion lumer 1
16 5794 Bearing Cone, Upper 1
17 7915 Bearing Cup, Lower =l 1
18 7916 Bearing Cone, Lower 1
19 7917 Grease Seal b §
20 7918 Grease Seal 1
21 8079 Bearing Lockwasher 1
22 8080 Bearing Lockout 1
23 8081 Rey 1
24 8082 Plug 1
25 8083 Shaft 1
26 8099 Bolt (3/8 - 16 x 1 1/2) 6
27 8142 Pinion Cap (Includes 1 No. 7903 Cup) 1
28 8143 Housing Cover (Includes 1 No. 5793 Cup) 1
29 8144 Gear Housing (Includes 1 No. 7911 Cup 1
and 1 No. 7915 Cup)
30 8333 Spiroid Gear Set 1
31 30169 Plug 1
32 30174 Relief Valve 1
IMPORYANT: When dering parts pl fumnish DIGGER MODEL NUMBER,

SERIAL NUMBER, FIGURE NUMBER, PART NUMBER and DESCRIPTION.

DANUSER MACHINE COMPANY, Fulion, Missouri




DANUSER COMPACT DIGGER
MODEL C€D-1
AUGER GEAR DRIVE

DANUSER MACHINE COMPANY, Fulton, Missouri Form No. 1910 Litho in U.S.A.




DANUSER COMPACT DIGGER
MODEL CD-1
PUMP ASSEMBLY

FIG. PART NO.
NO. NO. DESCRIPTION REQ.
PUMP ASSEMBLY (Includes Pumps No. 8084, 8249,
8529, 8568, 8592 and 8732)
Consists of the following:
1 8641 Link 1
2 8638 Plug 1
3 8637 Handle Support 1
4 8653 Snap Ring 1
5 8644 Washer 1
6 8645 Spring 1
7 8651 Washer 1
8 8636 ~ Spool - 2 1
9 8627 Reservoir Tank 1
8654 Wing Nut (1/4-20) ) 1
10 8628 Filter Assembly 1
2335 Bolt {5/16-18 x 3/4) 3
847 Lockwasher (5/16) 3
11 8631 Spring i
12 8633 Filter Pocket 1
13 8629 Filter Cap 1
14 8632 Lid Assembly 1
15 8630 Filter N [
16 8626 Breather Cap i
17 8625 Front Plaie Assembly 1
18 8649 Ball (3/16) 2
19 8624 Spring 2
20 8657 Gasket Kif 1
21 8655 Key (1/8 x 1/8 x 3/4) L may 1
22 8635 Plug 1
23 8623 Spring 1
24 8648 Plungar Cap 1
25 8647 Plunger 1
26 8646 Yalve 1
27 8639 Stud 4
8650 Nuf (1/4-20) 4
28 8640 Body Assembly 1
29 8642 Valve 1
30 8643 Spring 1
31 8652 Shim 10
32 8634 Plug 1
8656 Seal Repair Kit (Includes Fig. 20 & all
Gaskets & Seals for Pump) 1

IMPORTANT: When ordering Pump parts, be sure to
specify PUMP ASSEMBLY NUMBER.

DANUSER MACHINE COMPANY, Fulton, Missouri




DANUSER COMPACT DIGGER

MODEL €D-1

PUMP ASSEMBLY

‘NOILYO0T 3WYVS

NI 3T1HWN3SSY3Y ANV NOILISOd ILON ‘dANd 9SNITEW3SSVSIA 3IH0438 "NMOHS
LVHL WOYHd AMVA AVA ATEN3SSY JLV1d LNOYMH4 ANV L3S M¥3ID 40 NOILISOd
< LNVLHOdNI

‘ATTIVNAIAIGNT  @301AH3S
LON YV SONIHSNE 14VHS
8 135 ¥v39 ‘ACo8 dWnd

Litho in U.S.A.

Form No. 1956

DANUSER MACHINE COMPANY, Fulton, Missouri




FIG
NO.

=

27

28
29

30
31
32
33
34
35
36
37
38

PART
NO.

308

480

573

964

1056
1214
1300
2034
2039
2063
2064
2104
2168
2178
2335
2434
2550
7066
7637
7739
7821
7825
7954
7956
8070
8074
8296

8297
8298
8075
8295
8296

8297
8103
8152
8145
8146
8151
8165
8170
8173
8241
8249
8260
8277
8287
8290
8292

PARTS LIST COMPACT DIGGER ADAPTER KIT NO. 8880
For John Deere 140 Hydrostatic Tractor

DESCRIPTION

Grease Fitting (1/8 x 67%0) (Replaces Tractor Fitting in

Front Axle)

Cotter (3/32 x 3/4)

Nut (5/16-18)

Cotter (1/16 x 1/2)

Nut (1/2 x 13)

Bolt (5/8-11 x 1 1/2)

Bolt (5/16-18 x 3/4 Carriage)

Key (3/16 sq. x 1)

Set Screw (1/4-20 x 3/8)

Bolt (3/8-16 x 1)

Bolt (3/8-16 x 3/4)

Washer (1/2)

Nut (3/8-16)

Washer (3/8)

Bolt (5/16-18 x 3/4)

Nut (5/8 x 11)

Bolt (1/4-20 x 5/8)

Nut (1/4 x 20)

Klik-Pin

Jam Nut (1/2-13)

Set Screw (5/16-18 x 3/8)

Bolt (5/16-18 x 1/2)

Hose (1/4 x 87)

Belt ("A" Section - 40 0.D.)

Snap Ring

"U" Joint Assembly (Includes the following):
Repair Kit (Includes Center Cross, Bearings, Seals,

Snap Rings and Grease Fitting)

Yoke
Tube

Double "U" Joint Assembly (Includes the following):
Double Center
Repair Kit (Includes Center Cross, Bearings, Seals,

Snap Rings and Grease Fitting)

Yoke

Key (Woodruff 3/16 x 3/4)

Pitch Link (Each includes the following):
Left Hand Screw
Right Hand Screw
Tube Assembly
Roll Pin

Set Screw (3/8-16 x 1/2)

Elbow Union (9/16-18)

Pin (3/16 x 1 1/4)

Pump Assembly (See Pump Assembly Page)

Elbow Union (1/4 NPTF)

Bearing Flange

Bearing

Belt ("3V" Section - 31 1/2 0.D.)

Hose Clamp (3/8)

NO.
REQ 'D.

=

o

b RN b S 00 N N B RO B LD S PO Y s e e

NN

NHFEFPPOFRRFERFRFRFRFOUONDFHERRENDODNDN



PARTS LIST COMPACT- DIGGER ADAPTER KIT NO. 8880
For John Deere 140 Hydrostatic Tractor

FIG. PART NO.
NO. NO. DESCRIPTION REQ 'D.
39 8303 Front Shaft i
40 8305 Sheave (4 3/4 0.D. x 3/4 bore - M3y") 1
41 8817 Trunnion 2
42 8818 Bolt (1/2-13 x 4 Full Thread) 2
43 8824 Shaft Extension Housing 1
44 8827 Housing Clamp 1
45 8828 Bearing 1
46 8830 Shield i
47 8834 Valve Lever 1
48 8836 Pump Shaft Extension 1
49 8839 Control Rod Bracket 1
50 8840 Control Rod 1
51 8844 Rear Shaft 1
52 8845 Key (1/4 Sq. x 3/4) 1
53 8849 Sheave (6/3 0.D. x 3/4 bore - "A") 1
54 8850 Sheave (4 3/4 0.D. x 1 bore - "3y") 1
55 8859 Top Link Bracket 1
56 8860 Bolt (5/16-18 x 1 1/2) 4
57 8861 Pin (5/8 x 2 1/16) 2
58 8864 Sub Frame I
59 8865 Mounting Bar 1
60 8866 House Clamp (7/16) 1
61 8872 Bolt (1/2-13 x 1 1/4) 4
62 40257  Knob 1
PARTS LIST-OPTIONAL FRONT WEIGHT KIT NO. 8879
For John Deere 140 Hydrostatic Tractor
FIG. PART NO.
NO. NO. DESCRIPTION REQ 'D.
11 2064 Bolt (3/8-16 x 3/4) 4
13 2168 Nut (3/8-16) 8
63 2339 Bolt (3/8-16 x 7/8) 4
64 8227 Weight Box 1
65 8862 Right Hand Weight Box Bracket T
66 8863 Left Hand Weight Box Bracket 1
Form No. 1978 DANUSER MACHINE COMPANY

Litho in U.S.A. Tulton, Missouri




TINOSS TR “uolng ¢ L vesen ut oyzr
ANVAROD ENTHOVH WHSANVA W i S v/6T coN wiog

&)

0888 "ON IIJ ¥HIAVAY YIOIIA LOVAWOD ISIT SINV




TANOSSTW ‘uolTng
ANVAWOD ENIHOVW YASANVA

“

0888 ..oz LI m‘msm.«n‘q YHHDIA .Hodmznoo HmH.H 8

LN
13

Lavd

'y'Ss°0 uT oyaTI
GL6T 'ON wixog

. rerse .apr




ANVAWOD INTIHOVA JASANVI

‘V°STN uT oyar

9L6T

*ON WIog




TINOSETH ‘uolng : oA i : ; ki :
ANVAWOO INIHOVW ¥asaNva . = s : e

-

SRR

TR

SR TRtT

ol i e TR el

s |
MALd Vi Ha901d LOVAWOD ISIT SI¥d

o
= aTRsT

VR8N UT oyaT]
LL6T 'ON wIog




DANUSER COMPACT AUGERS —PARTS LIST
PENGO LIGHT DUTY BORING HEAD

PENGO LDOBH SERIES LIGHT DUTY BORING HEADS
(FOR FIELD WELDING TO AUGER)

PENGO LDOBH Heads use #35 reversible Wisdom Teeth, and the 5T30 Super Tooth, which are
installed with Rubber Lock. The head is also equipped with the SB-35 Screw Bit.

For single - helix augers, the PENGO head is made with an offset or "‘high side for welding fo
the flight. This leaves greater clearance between the flight and the "'low,” or free, side of the
head for easy passage of rocks, etc.

For twin-helix augers, the procedure is to burn off the offset extension so that both sides are
at the same level. Flight edges are then welded to both sides of the head.

Your Auger
Diameter PENGO Approx. Wt. DANUSER
in. mm Catalog No. Ibs. kg. Part No.
6-7 152-178 LDOBH-6 & 7 10 4.5 8176
9 229 LDOBH-9 14 6.4 7814
10-11 254-279 LDOBH-10_§_¢ 11 | 131, 6.1 7815
12-13 305330 | LDOBH-12&13 | 15 6.8 7816
LDOBH-14 14-15 356-381 LDOBH-14 & 15 | 17, 8.0 7817

ORDERING INFORMATION-—Please specify diameter of auger when ordering.

LDOBH BORING HEAD PARTS

-
Approx. DANUSER
Key PENGO Part-Description Wt. Lbs. Part No.
1 | SB-35 Pilot Bit 124 7763
2 Pilot Bit Bolt (5/16-24x114) | 1.0z 2173
~ 3 | _Pilot Bit Nut (5/16-24) ' 2093
4 141-M Driviug 14 oz 8191
5 Rubber lock (2" length) 7736
PENGO TEETH
The PENGO Teeth are of forged alloy steel. The ##35
Tooth is reversible; after one side is worn out, turn the
tooth-over. The 5T30 Tooth is designed for digging in
exceptionally hard materials, and for faster, smoother
digging in all materials.
Approx. DANUSER
Key PENGO Part—Description Wt. Lbs. Part No.
6 #35 Wisdom Tooth 6 oz. 7674
7 #5T30 Super Tooth 6 oz. 7764

RUBBER LOCK HOW RUBBER LOCK WORKS

Cut Rubber Lock equal in length to the overall width of each tooth.
Insert through the hole in the auger shank or trencher tooth holder
as shown. The tooth is then slipped on and a rap with a soft,
heavy hammer drives the tooth home. This compresses the rub-
ber between the edges of the holder and the inside of the “U" in
the tooth, locking it on to stay. The thrust of the tooth is against
the steel shoulder of the tooth holder; the Rubber Lock holds it
on. It is not necessary to replace the PENGO Rubber Lock with
each tooth change. The same length of Rubber Lock may be used
for as many as ten teeth changes before a new length is required.

DANUSER MACHINE COMPANY, Fulton, Missouri




DANUSER COMPACT DIGGER
AUGER ASSEMBLIES AND PARTS LIST

Auger sizes (2 through 14 inch diameters) as listed below may be selected for use
with the DANUSER COMPACT DIGGER.

A \ JTX e

® &ty
| @ > @ |

ANGLE REGULAR
SHEAR SERRATED
EDGE EDGE

Augers have replaceable, hardened points. The right hand thread feature (opposite Auger
rotafion) assures positive mounting. Note: The 2" Auger has point welded to Auger.

Replaceable Cutting Edges are available in the sizes and styles listed below and are packaged
in sefs complete with Bolts. Note: The 4” and 6" Augers have Edges welded to Augers.

PART NUMBER—AUGER SIZE No.
Key | 27 4" 6" 9 10”7 | 12~ 14" DESCRIPTION Req.
1 | 8870 | 8324 | 8116 | 8115 | 8119 | 8327 | 8113 Compact Auger with Plain Edges & Std. Point 1
1 8337 | 8338 | 8339 | 8340 Compact Auger with Serrated Edges 1
1 8884 | 8885 | 8836 | 8887 | 8888 Compact Auger with Pengo LDOBH Boring Head | 1
2 7782 | 7783 Cutting Edges, Plain (Weld On) 1 Set
2 7784 | 7788 | 7790 | 7792 Cutting Edges, Plain (With Bolis) 1 Set
2 7786 Cutting Edges, Plain Angle Shear (With Bolts) 1 Set
2 7785 | 7789 | 7791 | 7793 Cutting Edges, Serrated (With Bolts) 1 Set
2 7787 Cutting Cdges, Serrated Angle Shear (With Bolts) | 1 Set
3 [8882| 899 | 831 | 831| 831 831 831 Auger Point, Standard 1
4 | 8109 | 8109 | 8109 | 8103 | 8109 | 8109 | 8109 Auger Adapter Replacement (For Field Welding) 1
5 784 | 784 784 | 784 Boit, Cutting Edge (3/8-16 x 1 Carriage) | As Reaq.
6 785| 785| 785 | 785 Nut, Cutting Edge (3/8-16 Hex) As Req.
7 | 7676 | 7676 | 7676 | 7676 | 7676 | 7676 | 7676 Bolt, Retaining (Special) 1
8 | 8093 | 8093 | 8093 | 8093 | 8093 | 8093 | 8093 Bolt, Shear (3/8-16 x 3 1/8) Standard 1
8 | 8846 | 8846 | 83846 | 8846 | 8846 | 8846 | 8846 Bolt, Shear (3/8-16 x 3 1/8) HIGH STRENGTH 1
9 | 8128 | 8128 | 8128 | 8128 | 8128 | 8128 | 8128 Nut, Shear (3/8-16 Hex) 1
10 1937 | 1937 | 1937 | 1937 | 1937 Auger Point Special Duty 1

IMPORTANT: When ordering paris please furish PART NUMBER, and DESCRIPTION.

SPECIAL AUGERS, EDGES AND POINT

The Angle Shear Edge in both plain and serrated styles was developed for use on the 9" Auger only to aid in drilling
soils infused with small roots, such as is encountered around wooded areas. Serrated Cutting Edges and Special Duty
Auger Point are designed to aid penetration in tough drilling conditions. é and 9 inch diameter Augers for ice drilling
available on special order.

DANUSER MACHINE COMPANY, Fulton, Missouri Form No. 1962 Litho in U.S.A.




DANUSER COMPACT DIGGER FOR JOHN DEERE 120 and 140 HYDROSTATIC TRACTORS

Part Numbers and List Prices F.0.B. Factory, Fulton, Missouri
Supersedes AlT Previous Prices

PART LIST

NO. DESCRIPTION REF. PRICE
280 Grease Fitting 170D .24
308 Grease Fitting 220D .32
327 Nut 040D .06
480 Cotter 040D .06
573 Nut 040D .06
750 Gasket 080D .12
784 Bolt 070D .10
785 Nut 040D .06
837 Auger Point 654D 6.64
847 Lockwasher 040D .06
899 Auger Point 794D 6.84
964 Cotter 030D .04
1047 Lockwasher 030D .04
1056 Nut 070D .10
1113 Pipe Plug 290D 42
1180 Cap Screw 100D .14
1214 Bolt 2400 .34
1300 Bolt 080D N b
1937 Auger Point 501D0 15.00
2034 Key 130D .18
2039 Set Screw 150D 22
2063 Cap Screw 070D .10
2064 Cap Screw 080D 512
2093 Nut 060D .08
2104 Washer 040D .06
2168 Nut 060D .08
2173 Bolt 070D ;10
2178 Washer 040D .06
2226 Key, Woodruff 100D 14
2335 Bolt 100D 14
2339 Bolt 100D .14
2434 Nut 1400 .20
2452 Pipe Plug 210D .30
2550 Bolt 040D .06
2739 Retaining Ring 150D 00
5793 Cup 061D 152
5794 Cone 272D 3.24
7066 Nut Sub. 327
7086 Bolt 150D .22
7483 Pin 150D .20
7637 K1ik-Pin 150D .22
7674 Tooth 231D 1.76
7676 Bolt 530D .76
7736 Lock 130D 18
7739 Nut 080D 2
7763 Pilot Bit 371D0 14.82
7782 4" Edge 131D 1.62

PART LIST

NO. DESCRIPTION REF. PRICE
7783 6" Edge 331D 1.90
7784 9" Edge 675D 8.10
7785 9" Edge 096D 8.70
7786 9" Edge 675D 8.10
7787 9" Edge 096D 8.70
7788 10" Edge 915D 8.44
7789 10" Edge 416D 9,16
7790 12" Edge 416D 9.16
7791 12" Edae 077D 10.170
7792 14" Edge 866D 9.80
7793 14" Edge 777D 11.10
7821 Set Screw 280D .40
7825 Bolt 080D .12
7827 Bolt 310D .44
7873 Union Adapter 740D 1.06
7874 0" Ring 140D .20
7902 Gasket 270D .30
7903 Gasket 180D .26
7904 Gasket 130D .18
7905 Gasket 110D .16
7907 Spacer 830D 1.18
7908 Spacer 831D 2.62
7909 Cup 051D 1.50
7910 Cone 302D 4,14
7911 Cup 111D 1.58
7912 Cone 382D 3.40
7915 Cup 212D 3.16
7916 Cone 594D 6.56
7917 0i1 Seal 481D 2.12
7918 0il1 Seal 382D 3.40
7919 Snap Ring 130D .18
7920 Gearbox 762D81 402.52
7923 Pin 530D .76
7924 Clevis 982D 4.26
7925 Sheave 306D 9.00
7926 Sheave 438D 12,04
7927 Sheave 993D 5.70
7928 Sheave 384D 6.26
7954 Hose 851D0 15.50
7956 Belt 074D 5.82
8043 Channel 193D8 54 .56
8045 Guard 363D 4.80
8046 Guard Sub. 8868
8047 Clamp 182D 3.12
8050 Trunnion 429D 13.46
8052 Guard Sub. 8867
8056 Cyl. Mount 16304 48.80

Page 1 of 3 pages-Form No. 2206



PART

NO. DESCRIPTION
8057 Cylinder
8058 Roller

8059 Bushing
8060 Bolt

8061 Washer

8062 Stud

8067 Idler Arm
8068 Nut

8069 Jackshaft
8070 Snap Ring
8071 Bearing
8074 U-Joint
8075 U-doint
8077 Cable

8078 Stud

8079 Lockwasher
8080 Nut

8081 Key

8082 Pipe Plug
8083 Shaft

8085 Sheave

8086 Sheave

8093 Bolt

8094 Bolt

8095 Nut

8096 Belt Set
8097 Retaining Ring
8098 Spacer

8099 Bolt

8101 90° Elbow
8102 Spacer

8103 Key

8104 90° Elbow
8105 Pipe

8109 Auger Adapter
8128 Nut

8142 Cap

8143 Cover

8144 Housing
8145 Screw

8146 Screw

8151 Tube Assy.
8152 Pitch Link
8165 Roll Pin
8170 Set Screw
8173 Union Adapter
8191 Drive Lug
8227 Wt. Box
8247 Pin

8249 Pump

8260 Adapter Union
8277 Bearing Flange

Page 2 of 3 pages-Form No. 2206

LIST
REF. PRICE
43305  50.62
692D 3.84
601D 2.28
041D 1.48
130D .18
022D 2.88
696D 9.56
310D .44
236D 8.90
340D .48
013D 4.30
59200  29.42
80104  21.14
098D 11.56
573D 5.10
210D .30
450D .64
320D .46
250D .36
97108  27.10
556D 9.36
005D 7.14
270D .38
011D 1.44
420D .60
17201 30.24
100D 14
710D 1.02
080D 12
181D 1.68
331D 1.90
080D 12
691D 2.42
002D 2.86
635D 8.04
060D .08
19102 17.42
281D6  23.26
091020 171.56
021D 1.46
021D 1.46
026D 8.60
138D 11.62
070D .10
270D .38
791D 2.56
774D 6.82
52109  27.88
100D .14
568D0 115.08
251D 1.78
250D .36

PART LIST

NO. DESCRIPTION REF. PRICE
8287 Bearing 334D 6.18
8290 Belt 393D 4.84
8292 Clamp 140D .20
8295 U-Jt. Center 783D 5.40
8296  Repair Kit 634D 6.62
8297 Yoke 643D 5.20
8298 Tube 731D1 16.76
8303 Shaft-Rear 652D 3.78
8305 Sheave 754D 6.78
8333 Gear Set 876D1 88.38
8544 Seal Kit 329D 3.42
8596 Bushing 700D 1.00
8597 Bushing 850D 1.22
8600 Tube 47209 42.10
8602 Rod 741D9 28.20
8623 Spring 270D .38
8624 Spring 140D .20
8625 Plate 291D4 20.42
8626 Cap 470D .58
8627 Reservoir 425D 7.74
8628 Filter Assy. 102D 3.00
8629 Cap 310D .44
8630 Filter 140D .20
8631 Spring 240D .34
8632 Lid 321D 1.88
8633 Pocket-Filter 640D .92
8634 PTug 950D 1.36
8635 PTug 685D 8.12
8636 Spool 487D 10.68
8637 Support 333D 4.76
8638 Plug 793D 5.42
8639 Stud 250D .36
8640 Body 166D 8.80
8641 Link 430D .70
8642 Valve 933D 5.62
8643 Spring 290D 42
8644 Washer 4100 .58
8645 Spring 530D .76
8646 Valve 161D 1.66
8647 Plunger 620D .88
8648 Cap 570D .82
8649 Ball 070D .10
8650 Jam Nut 060D .08
8651 Washer 140D .20
8652 Shim 140D .20
8653 Snap Ring 390D .56
8654 Wing Nut 130D .18
8655 Key 280D .40
8656 Repair Kit 755D 8.22
8657 Gasket 291D 1.84
8817 Trunnion 601D 2.28
8818 Bolt 5700 .82




DANUSER COMPACT DIGGER FOR JOHN DEERE 120 and 140 HYDROSTATIC TRACTORS
Part Numbers and List Prices F.0.B. Factory, Fulton, Missouri
Supersedes All Previous Prices

PART LIST

NO. DESCRIPTION REF. PRICE
8824 Housing 037D 10.04
8827 Clamp Plate 322D 332
8828 Ball Bearing 503D 5.00
8830 Shield 971D 2.82
8834 Valve Lever 942D 4.06
8836 Pump Shaft Ext. 113D 4.44
8839 Bracket 702D 3.86
8840 Contro]l Rod 621D 2.32
8844 Shaft 102D 3.00
8845 Key 140D .20
8846 Shear Bolt 770D 7.10
8849 Sheave 944D 7.06
8850 Sheave 314D 6.16
8859 Top Link 473D 4.96
8860 Bolt 080D o2
88617 Cleyis Pin 520D 74
8862 Bracket 293D 4,70
8863 Bracket 293D 4,70
8864 Subframe 615D7 82.30
8865 Mounting Bar 872D0 29.82
8866 Hose Clamp 220D .32
8867 Guard 906D 9.86
8868 Guard 076D 8.68
8872 Bolt 170D .24
9234 Tooth 850D 1.22
9353 Point 501D0 15.00
30769  Plug 571D 2.24
30174 Relief Valve 570D .82
40257  Knob 420D .60

Prices subject to revision without notice.

PART
NO.

LIST

DESCRIPTION REF. PRICE

Terms 2% 10 Days Net 30

Prices effective January 1, 1971

Canadian Dealers:

in U.S. Dollars.

Litho in U.S.A.

See page C60-1-1 for tariff item,
Tax applicable on the importation

Send A11 Orders To:

Danuser Machine Company
500 East Third Street
Fulton, Missouri 65251

rate of duty, and Federal Sales
of equipment. Prices are quoted

Page 3 of 3 pages-Form No. 2206




